
  

U
S

E
R

’S
 M

A
N

U
A
L
 A

N
D

 S
P
A
R

E
-P

A
R

T
 L

IS
T
 

Classic DISC-O-MULCH  
  Folding models 

AGRISEM INTERNATIONAL S.A. « Beaucé » 44 850 LIGNE – France – Tél. : 02.40.77.40.48 – Fax : 02-40-77-45-45 

 
NOTT-AN-562-B                06/09/05 

Send back the guarantee certificate 
within 15 days with joined invoice 
(without these documents we cannot 
apply the guarantee procedure). 



 



Tel Tel

Date : ……. / ………/……….

Dealer's signature and dealer's stamp

               GUARANTEE RECLAMATION FORM N°

Tractor description and horse power

Type of soil, clay % 

Dealer Owner

Name

Address

Code Nb

Address

Customer's signature and client's stamp

To be returned on reception of the machine

We are fully aware of, and accept, the contents of the instruction manual and we hereby adhere to the 
clauses of the guarantee.

AGRISEM INTERNATIONAL"Beaucé" 44850 LIGNE - France Tel: 33 (0)2 40 77 40 48  Fax: 33 (0)2 40 77 45 45

Nom

Delivery date to the user's place (join a 
copie of invoice and dealer's delivery note)

Working width
Serial number of the machine

Surface area of farm

Type of machine

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I



 



  

 
 

DECLARATION OF CONFORMITY 
TO « MACHINE » REGULATIONS  

 
 
 
 
 
 
 
 
 
 
 
The above-named constructor certifies that the hereby designated new material: 
 
 

DISC-O-MULCH 
 
 
Conforms to the dispositions of the modified “machines” regulations (regulation 98/37/CE) and the 
national legislations transposed. 
 
 
 
 
 
Signed in Ligné, France   
    

06th September 2005 
 
 
 
 
 
 
 

           Michel EVIN 
Managing Director 

 
 
 

  
“Beaucé” F - 44850 LIGNÉ - Tél. 33 (0)2.40.77.40.48 Fax. 33 (0)2.40.77.45.45 

 
 
            MODEL 
                                    
 
     SERIAL N°          
 

 
MATERIAL MANUFACTURED UNDER LICENCE 



 SOMMAIRE     
 

 

CERTIFICATE OF GUARANTEE......................................................................................................................  

SUMMARY ........................................................................................................................................................... 1 

INTRODUCTION................................................................................................................................................. 3 

GUARANTEE CONDITIONS ............................................................................................................................ 4 

CORRECT USE OF THE MACHINE ............................................................................................................... 6 

SAFETY INSTRUCTIONS.................................................................................................................................. 7 

GENERAL SAFETY RULES.............................................................................................................................. 8 

USING YOUR DISC-O-MULCH........................................................................................................................ 9 
1.1.DESCRIPTION............................................................................................................................................. 9 
1.2. PREPARATION FOR USE.......................................................................................................................... 9 
1.3. COUPLING-UP TO THE TRACTOR ......................................................................................................... 9 
1.4. ADJUSTMENTS ......................................................................................................................................... 9 

1.1.1. Working width of an element........................................................................................................... 9 
1.1.2. Depth adjustment ............................................................................................................................ 9 
1.1.3. Maintenance and repair ................................................................................................................ 10 

1.5 ADVICE FOR OPTIMAL USE ........................................................................................................................... 11 
 

DIMENSIONS AND QUOTATIONS ............................................................................................................... 14 

 
DIMENSIONS AND QUOTATIONS 4,00 M MODEL .................................................................................................. 15 
DIMENSIONS AND QUOTATIONS 5,00 M MODEL .................................................................................................. 16 

 
 

RANGE OF MACHINES (DECLINAISON ET  NOMENLATURES)…………………………………… ................. 18  
  

DISC-O-MULCH 3D – 4,00 M MODEL ....................................................................................................................  
 

• DOM-C35C-400-03……………………………………………………………………. 19 
• DOM-C35C-400-04…………………………………………………………………… 21 

 
DISC-O-MULCH 3D – 5,00 M MODEL ....................................................................................................................  

 
• DOM-C35C-500-03.…………………………………………………………………… 23 
• DOM-C35C-500-03.…………………………………………………………………… 25 

  
 

SPARE PARTS ………………………………………………………………………………………… ........... 28 

 
ROLLER CAGE KIT Ø520 X 2M............................................................................................................................ 29 
ROLLER CAGE KIT Ø520 X 2.5M......................................................................................................................... 31 
LEFT LATERAL DEFLECTOR KIT.......................................................................................................................... 33 
3D 35 C510 FRONT KIT...................................................................................................................................... 35 
3D 35 M C460 FRONT KIT + GUIDANCE LEGS .................................................................................................... 37 
3D 35 M C510 REAR KIT .................................................................................................................................... 39 
3D 35 M C510 REAR KIT + GUIDANCE LEGS ...................................................................................................... 41 

thierry
1



3D 35 M C460 REAR KIT + GUIDANCE LEGS....................................................................................................... 43 
3D 35 M C510 REAR KIT + T2 X 32.................................................................................................................... 45 
3D 35 M C510 REAR KIT + GUIDANCE LEGS + T2 X 32....................................................................................... 47 
3D 35 M C460 REAR KIT + GUIDANCE LEGS + T1 X 32....................................................................................... 49 
ATTACHMENT PLATE KIT QDC 35....................................................................................................................... 51 
MOULDED CULTIVATION HUB ........................................................................................................................... 53 
HYDRAULIC KIT D-O-M C 4M........................................................................................................................... 55 
HYDRAULIC KIT D-O-M C 5M........................................................................................................................... 57 
STICKERS KIT .................................................................................................................................................... 59 

 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 

thierry
2



 
INTRODUCTION     
 
 
 
 
 
 
 

You are the owner of a DISC-O-MULCH. This machine has been designated to give you complete 
satisfaction. 

 
This equipment is the result of research into new solutions aimed at reducing costs. 
 
In order to get the most out of your DISC-O-MULCH, please read your manual with care and follow, 

the maintenance and adjustment advice carefully. 
 
Your dealer remains at your disposal for information on any particular point, so please don’t hesitate 

to contact him. 
 
 
 
In the interest of improvement, AGRISEM INTERNATIONAL reserves the right to modify their 

products, but in so doing they are not under obligation to reproduce these modifications on existing 
models. 

 
Likewise, characteristics in this manual can be modified without notice and adjustment procedures 

and subsequent use, which is indicative, can not be under our responsibility. 
 

thierry
3



GUARANTEE CONDITIONS 
 
 
 
These guarantee conditions are only applicable to machines exclusively equipped with original 
AGRISEM INTERNATIONAL parts, « Beaucé », 44850 LIGNE, FRANCE; they are as follows: 
 
• If a fault is noticed on any structural part of the machine in the 6 months following delivery and if 

this fault is due to a raw material defect or due to fabrication procedures at the factory. The parts 
presumed faulty should be returned to the company for appraisal.  

 
Proof of delivery: 
 
- The date on the delivery note and the bill. 
- The return of the guarantee card within 8 days of delivery (signed and stamped by the dealer 

and the owner). 
 
The guarantee is limited to refunding or repair of the faulty parts with material and finishing in our 
factory and by our technical service. 

 
• Costs relating to dismantling and replacement of the faulty part are not covered by the guarantee 

nor are the transport costs for the machines or machine-parts to the repair site and back. 
 
• As concerns the guarantee, the term “Machine” is designated exclusively for new machines and 

parts manufactured by AGRISEM INTERNATIONAL. It does not include outside components such 
as tyres, flexible hydraulic tubes etc even though these parts are also provided by the company. 

 
• Naturally the guarantee does not apply to : 

- Faults due to wear and tear, misuse, lack of maintenance 
- Accident-damage or use not consistent with usual functions. 

 
• The company can not be held responsible for damage incurred during transport and manipulation 

by whichever Transport Company. It is the addressee who must act as necessary as regards the 
transporters in such a situation. 

 
 
• The guarantee will be rendered null and void if any modifications are carried out on the 

machine without the formal agreement of AGRISEM INTERNATIONAL or if parts other than 
those produced by the company are used on the machine (eg. Counterfeit parts). 

 
• AGRISEM INTERNATIONAL cannot be held responsible for complaints or injuries to the owner or a 

third person, nor the indirect consequences as a result; likewise no recourse is possible in the case 
of the breakdown of an instrument due to a defect or incident with the machine. 

 
• The company’s responsibility concerning the guarantee is dependent on the strict respect of the 

dealer and the user of the following regulations : 
 
A) THE RETURN OF THE GUARANTEE CARD BY THE DEALER, DULY FILLED-IN AND SIGNED 

BY THE DEALER AND THE OWNER. 

thierry
4



B) The recourse must imperatively be formulated on the AGRISEM INTERNATIONAL guarantee 
reclamation form and sent by the dealer to the company’s technical service, by recorded delivery, 
with an acknowledgement of receipt, within a delay of one month following the incident. The 
reclamation form must be clearly filled in by the dealer and include the following information : 

 
- Name and address of the dealer, client code, 
- Name and address of the owner, 
- Type of machine, 
- Working width, 
- Serial number of the machine, 
- Delivery date to the owner, 
- Date of the problem, 
- Precise references of parts replaced, with invoice number and date, 
- Make and type of tractor used, 
- Detailed description of presumed causes of incident, 
- Surface area worked by machine, 
- Surface area of farm, 
- Type of soil clay %,  
 
- stoney yes no   
 
 

C) The parts presumed faulty should be returned to the company for appraisal along with a duplicate 
of the guarantee reclamation form as proof. The consecutive transport costs necessary to return 
the above-said parts are the responsibility of the sender. 

 
 
D) Maintenance and use of the machine must conform to the user’s manual explanations. 
 
 
E) The technical director or managing director of the company will make the final decision as regards 

the reclamation. This decision, regardless of the object of the guarantee appeal, is irreversible and 
the buyer must undertake to accept the decision regarding the defect, its replacement or that of 
certain parts. 
The Company salesmen are not competent to make such a decision and if they do so, it could be 
considered null and void. 

 
NOTA: In case of refusal, the part remains at the disposition of the client for 8 days, after this delay it will be scrapped with 
no appeal possible. 
 

F) All safety measures mentioned in the user’s manual and likewise those of all complementary 
material must be respected. All protector elements and safety devices, plus all dangerous parts 
(eg. Shock absorbers) must be regularly inspected and replaced when necessary. 

 
• The machine dealers have no right or power to take any decision whatsoever, on purpose or 

otherwise, in the name of the company. 
 
• Concerned with the constant improvement of its products, AGRISEM INTERNATIONAL reserves 

the right to modify them, with no obligation of reproducing the improvements on existing models. 
 
Furthermore, due to the constant evolution of techniques, no guarantee can be given as regards the 
description of materials in all documentation produced by the company. 

thierry
5



CORRECT USE OF THE MACHINE 
 
 
The AGRISEM INTERNATIONAL DISC-O-MULCH products must only be used for the work they are 
destined for. 
  
 

Stubble-breaking of arable soil in standard conditions 
 
 
In the case of damage due to use of the machine for work outside the constructor’s specifications, the 
constructor can not be held responsible. 
 
The correct use of the machine also implies: 
 

- The respect of regulations of use, maintenance and upkeep as stated by the constructor, 
 

- Exclusive use of replacement parts, accessories and original equipment appointed by the 
constructor. 

 
The DISC-O-MULCH must only be used, maintained and repaired by people competent to do so, 
familiar with the characteristics and the way to use the machine. The above said people should be 
aware of the possible risks to which they are exposed. 
 
 
The user must strictly comply with all regulations regarding: 
 
 

- Accident prevention. 
- Safety at work (labour laws). 
- Driving on the road (Highway Code). 
 
 

He has the obligation to observe all warnings concerning the machine. All modifications made by the 
user or any other person without the written agreement of the constructor disengages all responsibility 
of the constructor should damage result. 

thierry
6



SAFETY INSTRUCTIONS 
 
 
Most accidents that happen while working, during maintenance or when displacing a machine are due 
to non-observance of elementary security regulations. Consequently, it is imperative that all people 
likely to work with this machine strictly respect the following fundamental rules and likewise the safety 
instructions stipulated on the stickers placed on the DISC-O-MULCH. 
 
1. Before all operations make sure that the DISC-O-MULCH is on a stable surface. 
 
2. This DISC-O-MULCH was conceived for precise work, it must always be in perfect working order 

and only repaired with original AGRISEM INTERNATIONAL parts. 
 
3. All necessary precautions must be taken when adapting working parts that are heavy or sharp. 
 
4. Verify that the machine respects personal safety. 
 
5. Verify tightness of screws and bolts before each use. 
 
6. Verify that the DISC-O-MULCH is coupled correctly. 
 
7. Ensure that the tractor has sufficient ballast at the front before all work, in order to avoid any risk of 

tipping up; if necessary add ballast to the front of the tractor. 
 
8. Distance all people from the manoeuvring area of the DISC-O-MULCH. 
 
9. Never transport anybody on the DISC-O-MULCH or its complementary tools during work or 

displacement. 
 
10. Be aware of hidden obstacles (stones, roots, tubing, cable, etc) if an incident occurs, STOP 

IMMEDIATELY, and find the cause.  
 

NB: If the obstacle is an electric cable or gas-line, alert the authorities competent to deal with it. 
 

11. Never leave the tractor unless the DISC-O-MULCH is resting on the ground, brakes on, motor off 
and the key out of the ignition. 

 
12. Never adjust or repair anything unless the tractor motor is stopped and the machine is resting on 

the ground. 
 
13. Before driving on the road, the user must ensure that the instrument is coupled correctly and visible, 

in respect of the Highway Code. 
 
14. Verify the correct type-pressure on your tractor. 
 
15. On rough ground or tight turns reduce your speed. 
 
16. Before any displacement, even short distances, verify the balance of the tractor and complementary 

material. Never drive over 25 Km/h when loaded. 
 

thierry
7



GENERAL SAFETY RULES 
 
 
• Never let children climb on the tractor or play close to material, even when the machine is 

stopped ; 
 
• On delivery of a machine (new or second-hand) insist on the provision of the user’s manual and 

the code of work certificate of conformity and thereon respect the constructor’s instructions ; 
 
• Make sure that the DISC-O-MULCH and its complementary material does not hide the tractors rear 

lights ; 
 
• If necessary equip your material with reflective signalization panels or complementary luminous 

indicators ; 
 
• Clear the highway of any mud left by the tractor or tools ; 
 
• Be aware that soil-working material, however narrow, presents a real danger (cutting-edge blades, 

ploughshares, discs…) and can be fatal in an accident ; 
 
• Wear safety shoes and gloves when manipulating sharp parts  ; 
 
• If the material is not already equipped, anticipate means of signalization: illumination ramps, 

catadioptres, plates or bands of reflective stickers. Long or large material must imperatively 
have a signalling system when the tractor’s rear lights are hidden ; 

 
• Always employ bolts and locking systems ; 
 
• For exposed metal parts, use an anti-rusting product or grease. 

thierry
8



USING YOUR DISC-O-MULCH 
 
 

1.1. DESCRIPTION 
 
The DISC-O-MULCH framework can be equipped with a variety of main portions. Each portion is 
supplied with replaceable wear and tear discs. The discs’ working depth is controlled by the depth-
control device and a roller.  
 

1.2. PREPARATION FOR USE 
 
When you receive your DISC-O-MULCH, verify that its characteristics are suitable. Then, carry out the 
preliminary operations for starting up, as indicated in this manual. 
 

1.3. COUPLING-UP TO THE TRACTOR 
 

1. Reverse the tractor in order to couple-up with the DISC-O-MULCH which should be resting 
on a stable surface. 

2. Place the lower lifting arms in line with the coupling caps. 
3. Couple-up the lower lifting arms by means of the appropriate device. 
4. Adjust the length to the third hole then fix in place with the shaft and clip supplied. 
5. To unfasten the DISC-O-MULCH, do the preceding operations in reverse order and ensure 

that the apparatus is on a stable surface. 
6. During coupling-up or unfastening, nobody should remain between the tractor wheels and 

the DISC-O-MULCH. 
 

1.4. ADJUSTMENTS 
 

11.5 Working width of an element 
 

- The DISC-O-MULCH is delivered with a pre-adjusted distance between each disc. 
 

21.5 Depth adjustment  
 

- Put the elements in their working position. 
- Adjust the depth by manipulating the shafts of the multistop caps when your tool is equipped 

with a roller. 
 
1.5. MAINTENANCE AND REPAIR 

 
Before beginning any maintenance operation or oiling, make sure that the safety instructions 

have been followed. Before adjustments or verification, make sure the DISC-O-MULCH is 
horizontal and stable. Block the machine if necessary. 

 
 Oiling 
 
The roller cages are fixed by means of two self-aligning blocks which provide grease. For the 

auto-alignment to function correctly the blocks should be greased at the start of each new 
season and regularly throughout the season. 

 
The grease used is lithium based grease reinforced with molybdenum bisulphide / NLGI2 

grade. AGRISEM INTERNATIONAL can not be held responsible when any other type of grease 
is used. 

 
 

thierry
9



 Disc 
 

⇒ The discs must be replaced as soon as their diameter reaches the following values. 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
AGRISEM INTERNATIONAL can not be held responsible if the DISC-O-MULCH is 
used with discs that have a level of wear and tear superior to that specified. 
 

⇒ To replace the discs : 
 

a. Lift the DISC-O-MULCH about 15 cm off the ground and block it in that 
position with the tractor motor stopped and the parking brake on. 

b. Take off the damaged disc. 
c. Put on a new one. 
  

 

 
Only use original AGRISEM INTERNATIONAL parts 

 
 Worn spare parts 

 
All the parts are made from specially treated steel, thus it is not advisable to solder 
them or else the thermal treatment loses its efficiency. 
 

 Masse à eau 
 

 
At times of important drops in temperature, don’t forget to empty your water ballast to 

avoid freezing 
 
 

Disc diameter Maximum diameter of wear 
and tear. 

 
Ø510 

 

 
Ø560 

Ø 420 

 
Ø610 

 

thierry
10



1.6. ADVICE FOR OPTIMAL USE 
 

 
Before all usage, make sure that all safety instructions are followed and that the machine has been 
greased and maintained correctly. 

 
When the soil humidity is great, slipping could degrade the superficial soil structure. It is better to 
use a tractor with four-wheel drive to reduce sliding. 

 

 
For road transport remember to retract the lateral apron and dismantle the end disc 

 
 

 
Before any folding or unfolding intervention on the machine, remember to remove the two 

latching shaft from extensions. 
 

Adapt your working speed to the type of soil and chosen working depth. 
 

 
Work only in a straight line and never turn the machine when in the soil. 

 
Respect the following working depths: 
 

• Stubble-breaking from 3 to 4 cm. 
 
 

 
The Disc-O-Mulch equipped with absorbing arms can only work in easy soil without any 

form of obstacle 
 
Before beginning work verify the following list: 

 
• Are the working parts in good condition and fixed correctly? 

 
• ls there enough ballast on the front of the tractor to lift the DISC-O-MULCH? 

 
• During use verify that the DISC-O-MULCH is correctly coupled and perfectly horizontal 

when working, in the longitudinal and transversal sense. 
 

• If required, consult your tractor’s manual to study all safety aspects and adjustments for 
raising the tractor in order to optimize the use of your material. 

 
• The correct use of the DISC-O-MULCH optimizes and ensures a good establishment of 

your crop. AGRISEM INTERNATIONAL can not be held responsible for soil degradation or 
a result which is not up to your expectations. The user must make his own decisions and 
assume the risks taken should his machine be used incorrectly or inappropriately. 

 
 
 

 
All Disc-O-Mulch must, imperatively, only work arable land free of foreign bodies.          

Ex.: (string, rope…) 

thierry
11



 

thierry
12



 

thierry
13



  

  
   
 
 
 
 

DIMENSIONS AND QUOTATIONS 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
    
 
 
 
 
 
 
 
 
 

        
 
 
 

 
 
 
 
 

4m folding Disc-o-mulch transport position 
    

CLASSIC DISC-O-MULCH  
FOLDING MODEL 

thierry
14



0
27,3

277,3

527,3

777,3

1027,3

1277,3

1532,3

1782,3

2032,3

2282,3

2537,3

2787,3

3037,3

3287,3

3537,3

3787,3

0
6,3
256,3

506,3

756,3

1006,3

1511,3

1761,3

2011,3

2261,3

2524,3

2773,9

3024,3

3274,3

3524,3

3774,3

1255

14
00

1820

2718

"Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45

Encombrement

AGRISEM INTERNATIONAL S.A.   

DOM-C35C-400R-03
39

85

40
60

thierry
15

thierry
15



2737

0
12

262

514

762

1012

1262

1512

1758

2017

2267

2517

2767

3022

3274

3522

3774

4022

4272

4524

4772

0
6
256

506

756

1006

1256

1506

1755

2011

2261

2511

2763

3026

3272

3524

3776

4024

4274

4524

4774

14
00

1820

Encombrement

"Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45AGRISEM INTERNATIONAL S.A.   

DOM-C35C-500R-03
49

84

50
50

thierry
16



 

thierry
17



  

 
 
 
 
 
 
 
 

RANGE OF MACHINES 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

4M Disc-o-mulch road position         
 
 
 
 
 
 
 
 

 
 

CLASSIC DISC-O-MULCH  
FOLDING MODEL 

thierry
18



14 24 15 1418 7 1317

25 1921

23

1615 29

3

2

6

5 2220

26

X

Référence : DOM-C35C-400R-03

AGRISEM INTERNATIONAL S.A.   "Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45

DOM C 4m R sans tabliers

30

12

thierry
19



DOM C 4m R sans tabliers
Référence : DOM-C35C-400R-03

Poids : 2345.92 Kg
Seep Reference Description Qty. Weight Comments

1 DOM16-01-501 Central framework 1 256.11
2 DOM16-01-505 Left-hand extention 4 m 1 194.39
3 DOM16-01-506 Right-hand extention 4 m 1 189.04
4 DOM8-03-053 Fixing plate kit QDC 35 - Standard version 32 5.86
5 CD35M-C511-00 3D 35 average C510 front kit 15 28.91
6 CD35M-C512-00 3D 35 average C510 rear kit 14 28.91
7 DOM16-15-506 Ram shaft 2 1.90
8 VH30-300 Screw H - M30 x 300 - 8.8 - bichromated yellow 4 1.929
9 EN30 Nylstop Nut M30 - 8 - bichromated yellow 4 0.27

10 EH30 Nut H-M30 - 8 - bichromated yellow 6
11 VH30-100-FT Screw H - M30 x 100 - 8.8 - bichromated yellow 4 1.374
12 VH30-080-FT Screw H - M30 x 80 - 8.8 - bichromated yellow 2 0.707
13 VH14-020-FT Screw H - M14 x 20 - 8.8 - bichromated yellow 2 0.053
14 32-090 Shaft Ø32 x 90 Cat.3 2 0.79
15 GC-10 Bolt clip Ø10 5 0.05
16 36-160 Shaft Ø36 x 160 2 1.56
17 32-105 Shaft Ø32x 105 1 0.89
18 DOM16-15-608 Cross piece 2 0.18
19 DOM16-08-003 Lefthand lateral deflector kit 1 11.94
20 CD17 Double-threaded clamp for hose  3/8 1 0.10
21 CD35M-C461-10 3D 35 average C460 front kit + guidance legs 1 30.07
22 CD35M-C512-10 3D 35 average C510 rear kit + guidance legs 1 31.29
23 CD35M-C462-10 3D 35 average C460 rear kit + guidance legs 1 30.06
24 DOM16-20-001 Hydraulic kit 1 43.79
25 DOM16-ET-002 Sticker kit 1 0.29
26 DOM16-06-004 Roller cage kit 4,00m 1 508.07

thierry
20



10
12

14151371817154 3 1

2 2219215

23 6

16158 9 25

24 26

Référence : DOM-C35C-400R-04

AGRISEM INTERNATIONAL S.A.   "Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45

DOM C 4m R avec tabliers

thierry

thierry

thierry

thierry
21



Seep Reference Description Qty. Weight Comments
1 DOM16-01-501 Central framework 1 256,11
2 DOM16-01-505 Left-hand extention 4 m 1 194,39
3 DOM16-01-506 Right-hand extention 4 m 1 189,04
4 DOM8-03-053 Fixing plate kit QDC 35 - Standard version 32 5,86
5 CD35M-C511-00 3D 35 average C510 front kit 15 28,91
6 CD35M-C512-02 3D 35 average C510 back kit + T2x32 14 33,26
7 DOM16-15-506 Ram shaft 2 1,9
8 VH30-300 Screw H - M30 x 300 - 8.8 - bichromated yellow 4 1,929
9 EN30 Nylstop Nut M30 - 8 - bichromated yellow 4 0,27
10 EH30 Nut H-M30 - 8 - bichromated yellow 6
11 VH30-100-FT Screw H - M30 x 100 - 8.8 - bichromated yellow 4 1,374
12 VH30-080-FT Screw H - M30 x 80 - 8.8 - bichromated yellow 2 0,707
13 VH14-020-FT Screw H - M14 x 20 - 8.8 - bichromated yellow 2 0,053
14 32-090 Shaft Ø32 x 90 Cat.3 2 0,79
15 GC-10 Bolt clip Ø10 5 0,05
16 36-160 Shaft Ø36 x 160 2 1,56
17 32-105 Shaft Ø32x 105 1 0,89
18 DOM16-15-608 Cross piece 2 0,18
19 DOM16-08-003 Lefthand lateral deflector kit 1 11,94
20 CD17 Double-threaded clamp for hose  3/8 1 0,1
21 CD35M-C461-10 3D 35 average C460 front kit + guidance legs 1 30,08
22 CD35M-C512-12 3D 35 average C510 rear  kit + guidance legs kit  + T2x32 1 35,62
23 CD35M-C462-11 3D 35 average C460 rear  kit + guidance legs kit  + T1x32 1 33,98
24 DOM16-20-001 Hydraulic kit 1 43,79
25 DOM16-ET-002 Sticker kit 1 0,29
26 DOM16-06-004 Roller cage kit 4,00m 1 508,07

DOM C 4m R avec tabliers
Référence : DOM-C35C-400R-04

Poids : 2415.14 Kg

thierry
22



6 7

2612131513 1151623 2234 1 21224

21172013 14 19

25

8

10

Référence : DOM-C35C-500R-03

"Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45AGRISEM INTERNATIONAL S.A.   

DOM C 5m R sans tabliers

thierry
23



DOM C 5m R sans tabliers
Référence : DOM-C35C-500R-03

Poids : 2803.02 Kg
Seep Reference Description Qty. Weight Comments

1 DOM16-01-501 Central framework 1 256.11
2 DOM16-01-507 Left-hand extention 5 m 1 228.42
3 DOM16-01-508 Right-hand extention 5 m 1 223.06
4 DOM8-03-053 Fixing plate kit QDC 35 - Standard version 40 5.86
5 DOM16-15-506 Ram shaft 4 1.90
6 VH30-300 Screw H - M30 x 300 - 8.8 - bichromated yellow 4 1.929
7 EN30 Nylstop Nut M30 - 8 - bichromated yellow 4 0.27
8 EH30 Nut H-M30 - 8 - bichromated yellow 6
9 VH30-100-FT Screw H - M30 x 100 - 8.8 - bichromated yellow 4 1.374

10 VH30-080-FT Screw H - M30 x 80 - 8.8 - bichromated yellow 2 0.707
11 VH14-020-FT Screw H - M14 x 20 - 8.8 - bichromated yellow 4 0.053
12 32-090 Shaft Ø32 x 90 Cat.3 2 0.79
13 GC-10 Bolt clip Ø10 5 0.05
14 36-160 Shaft Ø36 x 160 2 1.56
15 32-105 Shaft Ø32x 105 1 0.89
16 DOM16-15-608 Cross piece 4 0.18
17 DOM16-08-003 Lefthand lateral deflector kit 1 11.94
18 CD17 Double-threaded clamp for hose  3/8 1 0.10
19 CD35M-C511-00 3D 35 average C510 front kit 19 28.91
20 CD35M-C461-10 3D 35 average C460 front kit + guidance legs 1 30.08
21 CD35M-C512-10 3D 35 average C510 rear kit + guidance legs 1 31.29
22 CD35M-C512-00 3D 35 average C510 rear kit 18 28.91
23 CD35M-C462-10 3D 35 average C460 rear kit + guidance legs 1 30.08
24 DOM16-ET-002 Sticker kit 1 0.29
25 DOM16-20-002 Hydraulic kit 1 93.55
26 DOM16-06-005 Roller cage kit 5,00m 1 564.57

thierry
24



"Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45

Référence : DOM-C35C-500R-04

AGRISEM INTERNATIONAL S.A.   

DOM C 5m R avec tabliers

10

8

6

25

17

121311516151322234 3

13 14 24

1

2120197

26

thierry

thierry

thierry
25



DOM C 5m R avec tabliers
Référence : DOM-C35C-500R-04

Poids : 2889.62 Kg
Seep Reference Description Qty. Weight Comments

1 DOM16-01-501 Central framework 1 256,11
2 DOM16-01-507 Left-hand extention 5 m 1 228,42
3 DOM16-01-508 Right-hand extention 5 m 1 223,06
4 DOM8-03-053 Fixing plate kit QDC 35 - Standard version 40 5,86
5 DOM16-15-506 Ram shaft 4 1,9
6 VH30-300 Screw H - M30 x 300 - 8.8 - bichromated yellow 4 1,929
7 EN30 Nylstop Nut M30 - 8 - bichromated yellow 4 0,27
8 EH30 Nut H-M30 - 8 - bichromated yellow 6
9 VH30-100-FT Screw H - M30 x 100 - 8.8 - bichromated yellow 4 1,374

10 VH30-080-FT Screw H - M30 x 80 - 8.8 - bichromated yellow 2 0,707
11 VH14-020-FT Screw H - M14 x 20 - 8.8 - bichromated yellow 4 0,053
12 32-090 Shaft Ø32 x 90 Cat.3 2 0,79
13 GC-10 Bolt clip Ø10 5 0,05
14 36-160 Shaft Ø36 x 160 2 1,56
15 32-105 Shaft Ø32x 105 1 0,89
16 DOM16-15-608 Cross piece 4 0,18
17 DOM16-08-003 Lefthand lateral deflector kit 1 11,94
18 CD17 Double-threaded clamp for hose  3/8 1 0,1
19 CD35M-C511-00 3D 35 average C510 front kit 19 28,91
20 CD35M-C461-10 3D 35 average C460 front kit + guidance legs 1 30,08
21 CD35M-C512-12 3D 35 average C510 rear  kit + guidance legs kit  + T2x32 1 35,62
22 CD35M-C512-02 3D 35 average C510 back kit + T2x32 18 33,26
23 CD35M-C462-11 3D 35 average C460 rear  kit + guidance legs kit  + T1x32 1 33,98
24 DOM16-ET-002 Sticker kit 1 0,29
25 DOM16-20-002 Hydraulic kit 1 93,55
26 DOM16-06-005 Roller cage kit 5,00m 1 564,57

thierry
26



 

thierry
27



 

 
 
 
 
 
 
 
 

SPARE PARTS 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 

Modèle 5.00 m equipped with the roller cage Ø520 

CLASSIC DISC-O-MULCH 
FOLDING MODEL 

thierry
28



5 911

ECHELLE 1 : 15

67

DÉTAIL X 

8

"Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45

Référence : DOM16-06-004

AGRISEM INTERNATIONAL S.A.   

Kit rouleaux 4m

3

1 10 1224

X

thierry

thierry
29



Seep Reference Description Qty. Weight Comments
1 DOM15-06-508 Roller framework 2,00 m 2 83.09
2 25-095 Shaft Ø25 x 095 Cat.2 8 0.49
3 GC-10 Bolt clip Ø10 12 0.05
4 32-090 Shaft Ø32 x 90 Cat.3 4 0.79
5 EN16 Nylstop Nut M16 - 8 - bichromated yellow 16 0.04
6 VH14-045 Screw H - M14 x 45 - 8.8 - bichromated yellow 2 0.083
7 RJZ14 Washer with inner-teeth Ø14 2 0.002
8 VFHC16-060-FT Screw FHC - M16 x 60 - 8.8 - bichromated yellow 16 0.11
9 DOM8-06-612 Bearing fixing washer Ø60 2 0.23

10 RC520-200 Roller cage Ø520 x 2.00m 2 154.91
11 DOM8-06-611 Cross piece bearing Ø60 2 0.34
12 PAL-504 Cast iron bearing Ø60 - 4 holes 4 5.20

Kit rouleaux 4m
Référence : DOM16-06-004

Poids : 508.07 Kg

thierry
30



10

2 3 41

X

115 12 9 7 8

ECHELLE 1 : 10
DÉTAIL X 

6

Référence: DOM16-06-005

"Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45AGRISEM INTERNATIONAL S.A.   

Kit rouleaux 5m

thierry

thierry
31



Kit rouleaux 5m
Référence : DOM16-06-005

Poids : 564.57 Kg
Seep Reference Description Qty. Weight Comments

1 DOM16-06-508 Roller framework 2,50 m 2 80.92
2 GC-10 Bolt clip Ø10 12 0.05
3 32-090 Shaft Ø32 x 90 Cat.3 4 0.79
4 25-095 Shaft Ø25 x 095 Cat.2 8 0.49
5 EN16 Nylstop Nut M16 - 8 - bichromated yellow 16 0.04
6 VH14-045 Screw H - M14 x 45 - 8.8 - bichromated yellow 2 0.083
7 RJZ14 Washer with inner-teeth Ø14 2 0.002
8 VFHC16-060-FT Screw FHC - M16 x 60 - 8.8 - bichromated yellow 16 0.11
9 DOM8-06-612 Bearing fixing washer Ø60 2 0.23

10 RC520-250 Roller cage Ø520 x 2.5m 2 185.34
11 DOM8-06-611 Cross piece bearing Ø60 2 0.34
12 PAL-504 Cast iron bearing Ø60 - 4 holes 4 5.20

thierry
32



DOM16-08-003

AGRISEM INTERNATIONAL S.A.   "Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45

KIT Déflecteur latéral gauche

1 23

thierry
33



Kit déflecteur latéral gauche
Référence : DOM15-08-003

Poids : 11.94 Kg
Seep Reference Description Qty. Weight Comments

1 DOM16-08-611 Lefthand lateral deflector 1 11.50
2 VH16-045-FT Screw H - M16 x 45 - 8.8 - bichromated yellow 3 0.110
3 EN16 Nylstop Nut M16 - 8 - bichromated yellow 3 0.04

thierry
34



"Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45

Référence : CD35M-C511-00

AGRISEM INTERNATIONAL S.A.   

Kit 3D 35 Moyenne C510 Avant

59

3 4 2 7 8

16

thierry

thierry
35



Kit 3D 35 Moyenne C510 Avant 
Référence : CD35M-C511-00

Poids : 28.91 Kg
Seep Reference Description Qty. Weight Comments

1 DOM16-03-511 3D S35 Classic rear security 1 16.72
2 ESS556 Moulded cultivation hub 1 5.70
3 TCS-DIS-536 Crenellated disc Ø508 with flat base 1 5.67
4 VH18-065 Screw H - M18 x 65 - 8.8 - bichromated yellow 2 0.186
5 VH14-025-FT Screw H - M14 x 25 - 8.8 - bichromated yellow 4 0.059
6 VFHC12-060 Screw FHC - M12 x 60 - 10.9 - bichromated yellow 1 0.06
7 EN12 Nylstop Nut M12 - 8 - bichromated yellow 1 0.02
8 EN18 Nylstop Nut M18 - 8 - bichromated yellow 2 0.06
9 RNL18 Nord-Lock washer Ø18- bichromated yellow 2 0.01

thierry
36



Référence : CD35M-C461-10

AGRISEM INTERNATIONAL S.A.   "Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45

Kit 3D 35 Moyenne C460 Av. + PO

10 5 3

8 9167

8 95 24

thierry
37



Seep Reference Description Qty. Weight Comments
1 DOM16-03-511 3D S35 Classic rear security 1 16.72
2 DOM8-12-605 Swivelling leg front hub 2 0.88
3 ESS556 Moulded cultivation hub 1 5.70
4 TCS-DIS-508 Crenellated and rounded disc Ø450 with flat base 1 4.46
5 VH18-080 Screw H - M18 x 80 - 8.8 - bichromated yellow 4 0.216
6 VFHC12-060 Screw FHC - M12 x 60 - 10.9 - bichromated yellow 1 0.06
7 EN12 Nylstop Nut M12 - 8 - bichromated yellow 1 0.02
8 RNL18 Nord-Lock washer Ø18- bichromated yellow 4 0.01
9 EN18 Nylstop Nut M18 - 8 - bichromated yellow 4 0.06

10 VH14-025-FT Screw H - M14 x 25 - 8.8 - bichromated yellow 4 0.059

Kit 3D 35 Moyenne C460 Av. + PO
Référence : CD35M-C461-10

Poids : 30.08 Kg

thierry
38



56 1

8 7 2 4 3 9

Référence : CD35M-C512-00

AGRISEM INTERNATIONAL S.A.   "Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45

Kit 3D 35 Moyenne C510 Arrière

thierry
39



Kit 3D 35 Moyenne C510 Arrière
Référence : CD35M-C512-00

Poids : 28.91 Kg
Seep Reference Description Qty. Weight Comments

1 DOM16-03-512 3D S35 Classic rear security 1 16.72
2 ESS556 Moulded cultivation hub 1 5.70
3 TCS-DIS-536 Crenellated disc Ø508 with flat base 1 5.67
4 VH18-065 Screw H - M18 x 65 - 8.8 - bichromated yellow 2 0.186
5 VH14-025-FT Screw H - M14 x 25 - 8.8 - bichromated yellow 4 0.059
6 VFHC12-060 Screw FHC - M12 x 60 - 10.9 - bichromated yellow 1 0.06
7 EN12 Nylstop Nut M12 - 8 - bichromated yellow 1 0.02
8 EN18 Nylstop Nut M18 - 8 - bichromated yellow 2 0.06
9 RNL18 Nord-Lock washer Ø18- bichromated yellow 2 0.01

thierry
40



8 7

56 1

8 7 2

4

3 94

10

Référence : CD35M-C512-10

"Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45AGRISEM INTERNATIONAL S.A.   

Kit 3D 35 Moyenne C510 Ar. + PO

thierry

thierry

thierry
41



Kit 3D 35 Moyenne C510 Ar. + PO
Référence : CD35M-C512-10

Poids : 31.29 Kg
Seep Reference Description Qty. Weight Comments

1 DOM16-03-512 3D S35 Classic rear security 1 16.72
2 ESS556 Moulded cultivation hub 1 5.70
3 TCS-DIS-536 Crenellated disc Ø508 with flat base 1 5.67
4 VH18-080 Screw H - M18 x 80 - 8.8 - bichromated yellow 4 0.216
5 VH14-025-FT Screw H - M14 x 25 - 8.8 - bichromated yellow 4 0.059
6 VFHC12-060 Screw FHC - M12 x 60 - 10.9 - bichromated yellow 1 0.06
7 EN12 Nylstop Nut M12 - 8 - bichromated yellow 1 0.02
8 EN18 Nylstop Nut M18 - 8 - bichromated yellow 4 0.06
9 RNL18 Nord-Lock washer Ø18- bichromated yellow 4 0.01

10 DOM8-12-604 Swivelling leg rear hub 2 0.88

thierry
42



1056 1

8 7 2

4

948 7 3

"Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45

Référence : CD35M-C462-10

AGRISEM INTERNATIONAL S.A.   

Kit 3D 35 Moyenne C460 Ar. + PO

thierry
43



Seep Reference Description Qty. Weight Comments
1 DOM16-03-512 3D S35 Classic rear security 1 16.72
2 ESS556 Moulded cultivation hub 1 5.70
3 TCS-DIS-508 Crenellated and rounded disc Ø450 with flat base 1 4.46
4 VH18-080 Screw H - M18 x 80 - 8.8 - bichromated yellow 4 0.216
5 VFHC12-060 Screw FHC - M12 x 60 - 10.9 - bichromated yellow 1 0.06
6 EN12 Nylstop Nut M12 - 8 - bichromated yellow 1 0.02
7 RNL18 Nord-Lock washer Ø18- bichromated yellow 4 0.01
8 EN18 Nylstop Nut M18 - 8 - bichromated yellow 4 0.06
9 VH14-025-FT Screw H - M14 x 25 - 8.8 - bichromated yellow 4 0.059

10 DOM8-12-604 Swivelling leg rear hub 2 0.88

Kit 3D 35 Moyenne C460 Ar. + PO
Référence : CD35M-C462-10

Poids : 30.08 Kg

thierry
44



5

6

18 7

2

4

3

10

9

Référence : CD35M-C512-02

AGRISEM INTERNATIONAL S.A.   "Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45

Kit 3D 35 Moyenne C510 Ar. + T2x32

thierry
45



Seep Reference Description Qty. Weight Comments
1 DOM16-03-512 3D S35 Classic rear security 1 16.72
2 ESS556 Moulded cultivation hub 1 5.70
3 TCS-DIS-536 Crenellated disc Ø508 with flat base 1 5.67
4 VH18-080 Screw H - M18 x 80 - 8.8 - bichromated yellow 2 0.216
5 VH14-025-FT Screw H - M14 x 25 - 8.8 - bichromated yellow 4 0.059
6 VFHC12-060 Screw FHC - M12 x 60 - 10.9 - bichromated yellow 1 0.06
7 EN12 Nylstop Nut M12 - 8 - bichromated yellow 1 0.02
8 EN18 Nylstop Nut M18 - 8 - bichromated yellow 2 0.06
9 RNL18 Nord-Lock washer Ø18- bichromated yellow 2 0.01

10 DOM11-08-505 Individual clod breaking seeding board 1 4.29

Kit 3D 35 Moyenne C510 Ar. + T2x32
Référence : CD35M-C512-02

Poids : 33.26 Kg

thierry
46



5

6

18 7

2

4

3118 7

1012

9

Référence : CD35M-C512-12

AGRISEM INTERNATIONAL S.A.   "Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45

Kit 3D 35 Moy. C510 Ar.+PO+T2x32

thierry
47



Kit 3D 35 Moy. C510 Ar.+PO+T2x32
Référence : CD35M-C512-12

Poids : 35.62 Kg
Seep Reference Description Qty. Weight Comments

1 DOM16-03-512 3D S35 Classic rear security 1 16.72
2 ESS556 Moulded cultivation hub 1 5.70
3 TCS-DIS-536 Crenellated disc Ø508 with flat base 1 5.67
4 VH18-090 Screw H - M18 x 90 - 8.8 - bichromated yellow 2 0.236
5 VH14-025-FT Screw H - M14 x 25 - 8.8 - bichromated yellow 4 0.059
6 VH18-080 Screw H - M18 x 80 - 8.8 - bichromated yellow 2 0.216
7 VFHC12-060 Screw FHC - M12 x 60 - 10.9 - bichromated yellow 1 0.06
8 EN12 Nylstop Nut M12 - 8 - bichromated yellow 1 0.02
9 EN18 Nylstop Nut M18 - 8 - bichromated yellow 4 0.06

10 RNL18 Nord-Lock washer Ø18- bichromated yellow 4 0.01
11 DOM8-12-604 Swivelling leg rear hub 2 0.88
12 DOM11-08-505 Individual clod breaking seeding board 1 4.29

thierry
48



5

6

18 7

2

4

3 9118 7

1012

Référence : CD35M-C462-11

AGRISEM INTERNATIONAL S.A.   "Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45

Kit 3D 35 Moy. C460 Ar.+PO+T1x32

thierry
49



Kit 3D 35 Moy. C460 Ar.+PO+T1x32
Référence : CD35M-C462-11

Poids : 33.98 Kg
Seep Reference Description Qty. Weight Comments

1 DOM16-03-512 3D S35 Classic rear security 1 16.72
2 ESS556 Moulded cultivation hub 1 5.70
3 TCS-DIS-508 Crenellated and rounded disc Ø450 with flat base 1 4.46
4 VH18-090 Screw H - M18 x 90 - 8.8 - bichromated yellow 2 0.236
5 VFHC12-060 Screw FHC - M12 x 60 - 10.9 - bichromated yellow 1 0.06
6 EN12 Nylstop Nut M12 - 8 - bichromated yellow 1 0.02
7 RNL18 Nord-Lock washer Ø18- bichromated yellow 4 0.01
8 EN18 Nylstop Nut M18 - 8 - bichromated yellow 4 0.06
9 VH14-025-FT Screw H - M14 x 25 - 8.8 - bichromated yellow 4 0.059

10 DOM8-12-604 Swivelling leg rear hub 2 0.88
11 VH18-080 Screw H - M18 x 80 - 8.8 - bichromated yellow 2 0.216
12 DOM11-08-507 Short individual clod breaking seeding board 1 3.86

thierry
50



Référence : DOM8-03-053

AGRISEM INTERNATIONAL S.A.   "Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45

Kit platine standard QDC35

2

1

3

thierry
51



Kit platine standard QDC35
Référence : DOM8-03-053

Poids : 5.86 Kg
Seep Reference Description Qty. Weight Comments

1 TCS-PFM-603 Standard fixing plate QDC 35 moulded 1 3.26
2 ETR-504 Square stirrup Ø20-120 2 1.15
3 EN20 Nylstop Nut M20 - 8 - bichromated yellow 4 0.08

thierry
52



8
7 6

5
4

3
1

2

Réference : ESS-556

AGRISEM INTERNATIONAL S.A.   "Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45

MOYEU CULTURE MOULE

thierry
53



Moyeu culture moulé
Référence : ESS556

Poids : 5.70 Kg
Seep Reference Description Qty. Weight Comments

1 ESS556-601 Cultivation hub body 1 2.77
2 ESS556-603 Cultivation hub swivel 1 1.74
3 JCA-45X70X17 Sealed washer Ø45x70x17 1 0.20
4 ROUL-512 Roll-on bearing 1 0.73
5 MB7 Washer brake Ø 35 1 0.01
6 KM7 Indented screw  M35 x 1.5 1 0.07
7 CI 80-2,5 interior circlips Ø 80 x 2,5 1 0.03
8 BE85-12 Sealed plug Ø85 x 12 1 0.15

thierry
54



7 1 7

2

3

9

2

5

66

5

2

8

3

2

Ref: DOM16-20-001

AGRISEM INTERNATIONAL S.A.   "Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45

KIT HYDRAULIQUE D-O-M C 4m

thierry
55



Kit hydraulique
Référence : DOM16-20-001

Poids : 43.58 Kg
Seep Reference Description Qty. Weight Comments

1 V601000600 Hydraulic ram doppler effect 1/2" (course 600) 1 42.16
2 UM12S012R Male union fitting 1/2" gas - Din 12S 4 0.09
3 CT12S Adaptable bend DIN12S 2 0.11
5 CHMC012 Male valve coupler 1/2" gas 2 0.11
6 TF1521N Female plug for male coupler CHMC012 black 2 0.02
7 GRAI501 M8 x 1.25 lubricator 2 0.02
8 2D0250ELEL Flexible coupling 2,50 m Din 12S - Din 12S 1 0.10
9 2D0250ELEL Flexible coupling 2,50 m Din 12S - Din 12S 1 0.10

thierry
56



Ref: DOM16-20-002

AGRISEM INTERNATIONAL S.A.   "Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45

KIT HYDRAULIQUE D-O-M C 5 et 6m

2

11

12

4

3

1

4

5

3

96 78

10

thierry
57



Seep Reference Description Qty. Weight Comments
1 V601000600 Hydraulic ram doppler effect 1/2" (course 600) 2 42.16
2 TE12S T-square DIN12S 2 0.11
3 2D0150ELEL Flexible coupling 1.5m DIN 12S- DIN 12S 2 0.33
4 UM12S012R Male union fitting 1/2" gas - Din 12S 6 0.09
5 CT12S Adaptable bend DIN12S 4 0.11
6 2D0040ELEL Flexible coupling 0.4m DIN 12S- DIN 12S 1 0.85
7 2D0100ELEL Flexible coupling 1m DIN12S- DIN 12S 1 1.36
8 2D0150ELEL Flexible coupling 1.5m DIN 12S- DIN 12S 1 1.95
9 2D0200ELEL Flexible coupling 2 m DIN12S-DIN 12S 1 2.88

10 GRAI501 M8 x 1.25 lubricator 4 0.02
11 CHMC012 Male valve coupler 1/2" gas 2 0.11
12 TF1521R Female plug for male coupler CHMC012 red 2 0.02

Référence : DOM16-20-002

Kit hydraulique

Poids : 93.61 Kg

thierry
58



"Beaucé" 44850 LIGNÉ   -   FRANCE Tél : 33.(0)2.40.77.40.48 - Fax : 33.(0)2.40.77.45.45

Référence : DOM16-ET-002

AGRISEM INTERNATIONAL S.A.   

KIT AUTOCOLLANTS

67

4

195

12
3

85

78
5

5

3

1

35

12

Machine cutting to see the ref. 2

2

thierry
59



Référence : DOM16-ET-002

Kit autocollant

Poids : 0.29 Kg

2

1 5 4

3

Seep Reference Description Qty. Weight Comments
1 ETIQ-648 AGRISEM sticker black edge 2 0.11
2 ETIQ-626 Disc-O-Mulch sticker for 3D - 540 x 65 2 0.02
3 ETIQ-504 Coupling sticker - 78 x 78 2 0.00
4 ETIQ-503 Anti-nipping sticker - 78 x 78 4 0.00
5 ETIQ-671 Sticker for Classic model 2 0.00

thierry
60



 

thierry
61




